

TEST REPORT

Report No. : GR:TX:1410139985

DATE : 13/11/2010

CUR-11282

TAJ VELVET & SILK MILLS.
61 INDUSTRIAL ESTATE, NUNHAI
AGRA-282006
INDIA
CONTACT PERSON : RAVI VERMA



THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	THREAD				
COLOUR	MULTI COLOR YARN				
COUNTRY OF ORIGIN	INDIA				
SAMPLE RECD ON	11/11/2010	TEST START DATE	12/11/2010	TEST END DATE	13/11/2010
TEST(S) REQUESTED	FIBRE CONTENT				

per pro SGS India Private Ltd.


Authorised Signatory

Gadadhar Panda
Executive

TEST REPORT**Report No. : GR:TX:1410139985****DATE : 13/11/2010**

CUR-11282

R E S U L T S**FIBRE CONTENT**

In accordance with 96/73/EC, as amended by 2006/2/EC
Directive 2008/12/EC for textile names

SILK 100%

***** End of Report*****